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1. Main structure (Rev. C)

340A Frame 340 340I Hydraulic pump
340C Bearings and main shaft 340J Steering shaft 340
340D Impeller 340 A Choker
340E Stator 340 B Transom adapter
340F Steering nozzle 340 C Bottom adapter
340G Reversing deflector 340 D Intake screen
340H Hydraulic cylinder 340
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1.1.  (D) 10967 Intake screen

Pos. Description Code Pcs
1 Hex socket screw M12 R01120352 3
2 Spring washer M12 R13120002 7
3 Hex socket screw M12 R01120452 4
4 Intake screen 10967 1

Screw set R9914



Main structure (Rev. C)
Exploded views, AJ 340

RK/340/EN/1.2.0 3

1.2.  (D) 11315 Intake screen

Pos. Description Code Pcs
1 Hex socket screw M12 R01120352 3
2 Spring washer M12 R13120002 8
3 Hex socket screw M12 R01121102 4
4 Intake screen 340 11315 1

Screw set R9915
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2. 340A Frame (Rev. D)

Note! The anode (7) is shown outside the tunnel only for presentation
purposes. The actual position of the anode is inside the tunnel.

Pos. Description Code Pcs
1 Frame 340 10984 1
2 Cooler cover 10986 1
3 Cone 340 10977 1
4 Inspection hatch cover 10992 1
5 Inspection hatch seal 10993 1
6 Hand wheel K0601 1
7 Zinc anode 10985 2
8 Pin 10578 3
9 Compound bearing H0412 1
10 Hex screw M10 R04100252 8
11 Washer M10 R10100002 8
12 Set screw M8 R05080452 4
13 Locking nut M8 R31080002 6
14 SL washer M8 R12080002 2
15 Washer M8 R10080002 6
16 O-ring T0000443 1
17 Hose fitting P0314 2
18 Hex screw M8 R04080502-1 2
19 Washer M12 R10120002 1
20 Hex screw M12 R04120302 1
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Pos. Description Code Pcs
21 LOD washer M8 R11080002 2
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3. 340C Bearing and main shaft (Rev. C)
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Pos. Description Code Pcs
1 Bearing housing 10955 1
2 Seal housing 11148 1
3 Shaft 10961 1
4 Shaft sleeve 10872 1
5 Sleeve 10962 2
6 Drive flange 10963 1
7 Parallel key 10877 1
8 Support ring 10965 1
9 Mechanical seal T6000000 1
10 Hose fitting P0602 1
11 Angle fitting P0504 1
12 Plug P0375 1
13 Angular ball bearing L0125 3
14 Shaft nut L0211 1
15 Lock washer L0311 1
16 Shaft seal T8010513AS-FPM 1
17 O-ring T00000139 1
18 O-ring T0000099 1
19 O-ring T0000054 2
20 Hex socket screw M12 R01121502 8
21 Hex screw M12 R04120352 8
22 Spring washer M12 R13120002 8
23 Set screw M10 R05100162 1
24 Pin L0312 1
25 Set screw M6 R05060082 3
26 Hex socket screw M5 R01050102 2
27 Sleeve 11243 6
28 Hex socket screw M6 R01060202 6
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3.1. 10610 Oil reservoir (Rev. C)

Pos. Description Code Pcs
1 Oil reservoir bracket 10543 1
2 Magnetic plug P0346 1
3 Oil reservoir 10535 1
4 O-ring T0000124 1
5 Oil reservoir cover 10536 1
6 LOD washer M5 R11050002 6
7 Spring washer M5 R13050002 6
8 Hex screw M5 R04050252 6
9 Cap P0345 1
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4. 340D Impeller (Rev. B)

Pos. Description Code Pcs
1 Impeller * 1
2 Spacer ring 10900 1
3 Parallel key 10905 1
4 Sleeve 10899 1
5 Shim washer 11058 **
6 Spacer 10904 1
7 Spring washer M20 R13200002 1
8 Hex screw M20 R04200552 1
9 Hex socket screw M5 R01050102 2

*Code is determined by impeller type

**Quantity is dependent on impeller type and impeller tip clearance

4.1. Impeller, choker and steering nozzle combinations
Impeller code Type Choker code Steering nozzle

code
11085 #18-4 10911 10983
11085-A #18-4 -10% 10911 10983
11085-C #18-4 -20% 10911 10983
11085-B #18-4 -25% 10911 10983
11086 #19-5 11129 10983
11086-A #19-5 -10% 11129 10983
11086-B #19-5 -20% 11129 10983
11087 #20-5 11129 10983
11087-B #20-5 -10% 11129 10983
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5. 340E Stator (Rev. A)

Pos. Description Code Pcs
1 Stator 10964 1
2 Compound bearing H0410 1
3 Compound bearing H0408 2
4 Anode plug 10764 1
5 Anode 10990 1
6 O-ring T0000355 1
7 Bearing L0160 1
8 Hex screw M8 R04080202 2
9 Hex socket countersunk

screw M6
R02060252 2

10 Anode lead 11240 1
11 LOD washer M8 R11080002 2
12 Anode 11182 1
13 Hex screw M12 R04120452 12
14 Spring washer M12 R13120002 12
15 Washer M12 R10120002 12
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6. 340E2 Stator

Pos. Description Code Pcs
1 Stator 340 11201 1
2 Compound bearing H0410 1
3 Compound bearing H0408 2
4 Anode plug 10764 1
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Pos. Description Code Pcs
5 Zinc anode 10990 1
6 O-ring T0000355 1
7 Rear bearing housing 11202 1
8 Hex screw M8 R04080202 2
9 Hex socket countersunk

screw M6
R02060252 2

10 LOD washer M8 R11080002 3
11 Zinc anode 11182 1
12 Hex screw M12 R04120452 12
13 Spring washer M12 R13120002 12
14 Washer M12 R10120002 12
15 Directional fitting P0387 1
16 Hex screw M8 R04080162 1
17 Anode lead 11240 1
18 Grease hose P0118 1
19 Lead-in connector P0389 1
20 Reduction nipple 11380 1
21 Angle fitting P0504 1
22 Plug * P0714 1
23 Elbow fitting ** 11442 1
24 Hose fitting ** 11443 1

* Not included in the assembly if the jet is outfitted with a raw water intake

** Not included in the assembly if the jet’s raw water intake is plugged
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7. 340F Steering nozzle (Rev. C)

Pos. Description Code Pcs
1 Steering nozzle 340 10983 1
2 Sleeve 10889 1
3 Spindle 10892 2
4 Seal 10893 2
5 Spacer 10896 1
6 Bushing 10972 1
7 Spacer 11033 1
8 Zinc anode 10409 1
9 Compound bearing H0407 2
10 Set screw M8 R05080352 4
11 Hex screw M8 R04080252 1
12 Washer M8 R10080002 4
13 SL washer M8 R12080002 1
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Pos. Description Code Pcs
14 Locking nut M8 R31080002 4
15 Collar 11405 2
16 Hex screw M5 R04050162 2
17 Locking nut M5 R31060002 2
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8. 340G Reversing deflector (Rev. C)
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Pos. Description Code Pcs
1 Sleeve 10890 2
2 Zinc anode 10053 2
3 Plastic bearing 11511 2
4 Bearing 11246 1
5 Lifting loop M10 R60100002 1
6 Hex screw M24 R04240902 2
7 Washer M24 R10240002 2
8 Spring washer M24 R13240002 2
9 Hex screw M10 R04100252 2
10 Hex screw M10 R04100202 1
11 Washer M10 R10100002 1
12 SL washer M10 R12100002 2
13 Reversing deflector 340 10998 1
14 Hex screw M8 R04080202 2
15 Washer M8 R10080002 2
16 Logo plate 11341 1
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9. 340H Hydraulic cylinder (Rev. DEV)

Pos. Description Code Pcs
1 Hydraulic cylinder 10295 1
2 Nut 10812 1
3 Sleeve 10027 1
4 Intermediate bar 10980 1
5 Joint screw 10436 2
6 Locking nut M10 R31100002 2

9.1. 10295 Hydraulic cylinder (Rev. L)
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Pos. Description Code Pcs
1 Hex screw M6 R04060802 4
2 Spring washer R13060002 4
3 Locking nut M8 R31080002 1
4 Lever 10310 1
5 Hex socket screw M8 R01080402 1
6 Cable bracket 10208 1
7 Angle fitting P0302 1
8 Hose fitting P0307 1
9 Reduction fitting P0367 1
10 Copper seal P0372 1
11 Cable clamp K0409 1
12 Angle joint K0405 1
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10. 340I Hydraulic pump

10.1. 11121 Hydraulic pump (Rev. A)

Pos. Description Code Pcs
1 Oil pump bracket 10978 1
2 Belt pulley 10093 1
3 Hydraulic pump 5715 1
4 V-belt 5721 1
5 Hex screw M12 R04120202 4
6 WL washer M12 R16120002-SP 4
7 Hex screw M8 R04080202 3
8 Hex socket screw M8 R01080162 3
9 Washer M8 R10080002 3
10 Copper seal P0341 1
11 Hose P0116 1
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10.2. 10537 Oil reservoir (Rev. C)

Pos. Description Code Pcs
1 Oil reservoir bracket 10543 1
2 Oil plug P0380 1
3 Oil reservoir 10535 1
4 Oil filter 10560 1
5 Spring K0703 1
6 O-ring T0000124 1
7 Oil reservoir cover 10536 1
8 LOD washer M5 R11050002 6
9 Hex screw M5 R04050252 6
10 Cap P0345 1
11 Spring washer M5 R13050002 6
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11. 340J Steering shaft (Rev. B)

Pos. Description Code Pcs
1 Steering shaft 10970 1
2 Washer M12 R10120002 1
3 Locking nut M12 R31120002 1
4 Steering lever 10973 1
5 Shaft 10902 1
6 Dowel pin 10901 1
7 Cone sleeve inner ring 10976 1
8 Hex socket screw M8 R01080452 6
9 WL washer M8 R16080002 6
10 O-ring T0000035 1
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12. (A) Choker

Description Code
Choker B 10911
Choker 11129
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13. Adapters

13.1. (B) 11169 Transom adapter (Rev. A)
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13.2. (C) 10969 Bottom adapter (Rev. A)

Pos. Description Code
1 Bottom adapter for welding

installation
10969ALU

2 Bottom adapter for bolted
installation

10969FRP

13.3. (C) 11314 Bottom adapter (Rev. Dev)

Pos. Description Code
1 Bottom adapter for welding

installation
11314ALU

2 Bottom adapter for bolted
installation

11314FRP
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14. 10482 Automatic lubrication unit (Rev. D)

Pos. Description Code Pcs
1 Locking nut M6 R31060002 3
2 Hex socket screw M6 R01060062 2
3 Angle fitting P0504 1
4 Hose P9906 1
5 Grease nipple M6 P0404 1
6 Hex screw M6 R04060302 2
7 Washer M6 R10060002 4
8 Copper seal P0355 3
9 Hose P0101 1
10 Hex lag screw M6 R08060302 2
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